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P @RAYAE BL265 3.85V 3000mth 11.6Wh
H oA Chinese
Name of Sample| o 5 | Li-ton Polymer Battery/Polimer Li-ion Baterai BL2G5 3,857 3000aih 11. 6¥
English
Sﬁ%?ﬁ 1116060206
ample No.
b iy TE:E GER) ATARAS
Consignor SCUD (FUJIAN) ELECTRONICS CO., Ltd
44345 KE (B RTFFRAA
Manufacturer SCUD{FUJTAN) ELECTRONICS CO.,Ltd
B FAF (RTRREWERORUS RBAFEEH
T/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method }F pANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Anend. lkAnend. 2 38. 3

F R AT

47/9G/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT

Lol (ETFRBRyERNRT KBTI

ev. 5/Amend. 1&Amend. 2 38.3

Criterion I* DANGEROUS GOODS” Manuel of Tests and Criteria ST/SG/AC. 10/11/R
5% -
Af;‘;;r;r&e REREEPIE
Silver and black Aluginum-plastics shell
Hagial 9016-06-23 HrRALL B A 2016-06-24 ~ 2016-07-19
Accepted Date Test Date

P o Ukl
Test ltems

réiﬁﬁ?ﬂ:i‘.‘:i!l&iﬁ;%&if.:&‘?‘ﬁ'::&’bi‘l%:i?‘?ﬁ:J:IE%;E’-EU%UE’M&'.
Altitude simelation, Thermal test, Vibration, Shock, External short
circuit, Crush, Overcharge, Forced discharge

o2 e

Conclusion

@Rk, YHaFOERRE (EFREREEHNRINE REMREFT
ST/SG/AC. 10/11/Rev. 5/Anend. 1&Amend. 2 38. 3FRHESI K.

The sample has passed the test items of UNITED NATIONS “Recommendations or the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3.

4% B 8 (Date) : 2016-07-20

&iz

Comment

T 75 & U fa T B fRechargeable Single Cell Battery. AL FTL TS T8I MR AN AT R

NERE.

ESR Zb2 ks

Consignor
Address
P VA A% =
el Sl w ik
Approver: Checker:

RE

Title:

Bl & T80T (Vice chief engineer)

BN
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Name of Test Standard requirement or The c % 1
No. Hens Clause Number of Standard Test Result |Conclusion| Remark
BeE ZRRELERBTHE x\%‘z”lf?'ﬁ*]'
s S 10/11/8ev. 5/amend. 1 38. 3 €% T. 1| SLHER |
1 ‘ E&ﬁm o |UN Manual ~t Tests and Criteria Section See Appendix 1 L%
Altitude simulation|sr su/ac 10/11/8¢ 11 1 Test e hppenc
1/8G/AC. L sv, 5/ Amend kL) est T, 1 Passed
Bem (%3 ’15? THIE Pt RRAFET
HRR By ot :nd. 1 38 -"11?@2 14 REE2 :
2 Thermal test UN Man . e ¢ Sea Appendix 2 i
ST/SG/ Rev. 5/Amend. 1 38.3 Test T.2 Passed
ﬁ“{" R*ﬁ.l”iwmﬁi‘aﬂ’&u-ﬁ XA &
: =) % ST/SG/AC, /Rev. 5/Amend. 1 38,3 R 1.3 IR 3
3 Vibrati \ Manual of Tests and Criteria Section See Appendix 3 Bk
ipration ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.3 P
Passed
BEalE (O TierRanEminRi s I IEET
) it M3 ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3% T4 M4 S
4 Shock LN Ham‘m of Tlxm :111.1 lnm?a Su'..\nn See Appendix 4 o i
ST/SGAAC. 10/11/Rev. 5/ hmend. 1 38.3 Test T. 4 Passed
RAE (XTREN ‘z’i#}é#ﬁ"ﬂdﬁikﬁ R R AET
SR 3 ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 A 7.5 RLAHR 5
5 UN Manual of Tests and L* Leria Section See Appendix 5 Ot /
Extecrin:rlu iSYh°1"‘ ST/SGAAC, 10/11/Rev. 5/0mend. 1 38,3 Test T.3 Passed
Bam ki ozmais RBFERET
ﬁE #y ST/SG/AC. 10/11/Rev. 5/ /amend. 1&Amend. 2 38. 2| LIER 6
6 A T.6 See Appendix 6 =i
Crush UN Manual of Tests and Criteria Sectd ion Passed
bl SGAAC, 10/1 . 5/ Amu ll\' 1&Amend. 2 38. 3 Tesy
lIi“"ﬂ (oo fela S namani s RBRAURET
SHEE 81 ST/SG/AC. 10/11/Rev, 5/Amend. 1 38.3 il5 T.7) IR T
7 Ovsiclirge L: i al o t T:sta r:nd Lnter‘m :u.tlon‘ 3 See Appendix 7 S
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.7 Passed
ﬂ“ﬁﬂ 1T ke m iR T RRRET
/ 0/11/Rev, 5/Amend, 1 38. 3 i T8 MRS
] Eﬁjm% UN Manual of Tests and Criteria Section Sse Appendix 8 G
Forced discharge |si/s/ac. 10/11/kev. 5/Amend. 1 38.3 Test 7.8 Picend
BRI A . ¥ 19°C-20°C ; FRBEIE [ : 58%-68%
Test Environment Ambient temperature:19°C- -20°C : Ambient humidity:58%-68%;
Condition
ol sty RO Bl 1 Y ZPRLEa. PR
*ﬁ'%xﬁ g Altitude ~1..u‘nuvn Tln.lmal Lest, Vibration, Shock, Externalshort
4}@&5&&}{‘ Test Item circuit, Forced discharge
i)
; 3 IR AL
Subcontracted Test e Qé&i 2 AR ﬁit*ﬂ:ﬁ{.{u e 511440
Condition Subcontracted | Name Post Code
Laboratory | ik | pum@@Em = LA 020-34777662
Address B3z — Tel
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5% 1 BRAR LA | HEH
No. Name of Test Items | Ajtitude simulation
. kA RGeHT Before RS After FRRA | HARE| L
BT Sample Status i 2 FHEE RE F% % /E |Mass Loss| Residual | L&
Sample Mass oCcV Mass OCV OCV | Other
No. g N /g A % /%  |Event
oo | gkEmm | a5 | 438 | 42708 | 437 0.02 99.77 | ©
002 | i e | 42:605 438 | 42.599 | 4.37 0.02 99.77 | ©
003 | iRt | 42660 | 438 | 42664 | 4.38 0.00 | 100.00 | ©
004 | jormen® | 42875 | 438 [ 4288 [ 438 0.02 | 100.00 | O
L o PO MV 4.38 | 42708 | 4.38 0.02 100,00 | ©
006 | eerren |z | 23 | et | €9 0.00 | 100.00 | O
07 | oaehs Vi e | ass | damow | 43 0.02 99.77 | O
oos | avkert | gme | wsm | | 438 0.01 | 100.00 | ©
009 | airemiiill 4806 4.38 | 42.601 4.38 0.01 100.00 | O
oty | SNEs el o764 438 | 42.760 | 4.38 0.00 | 100.00 | O
To e

Bz L-# V-RA DA R-RE F-RK -k, ARA. ABE.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.

R, RAK,

A
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A5 5 RRA B LA i
No. Name of Test ltems | Thermal test
wa |  Maws R Defor KBE Afer | gk | flaem 24
%5 Sample Status ¥ | FReE JBE¥ | F38/%|MassLosy Residual [ L&
Sample Mass ocv Mass OCV OCV |Other
No. /g v /g v % /%  |Event
001 Mmans 42.708 4.37 42.715 4.28 0. 00 97.94 | ©

1CYC Fully charged

ICYCTES Tl

002 | el | 42,599 4.37 | 42.608 | 4.28 0.00 | 97.9¢ [ ©
S . I 4.38 42,672 4.28 0.00 97.72 | ©
006 | o s | 420868 138 | 42.879 | 4.28 0.00 | 9r.712 [ ©
005 | i i ] 08 438 | 42m8 | 428 0. 00 97.72 | O
0 | aeae |lLagen 138 | 42633 | 4.28 0.00 | 91.72 | ©
0OF | nts |92 08 4.37 42.7119 | 4.28 0. 00 97.94 | ©
B | et 4271 4,38 | 42.724 | 428 0.00 | 9272 | ©
00 | on it it 42601 4.38 | 42.609 | 4.28 0.00 | 972 | ©
010 Mssedioy | LS RY 438 | 42769 | 4.28 0.00 | 9n.72 [ ©

1ICYC Fully ¢

oo This space intenticaally
BIF2E e
left blank

&2 L-R V-BA D-#AR R-3E F-RK 0-RiEh. LBA. RRRAR. RBEE, LEX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.

15
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;55 ] 4 IR B 2 AR wah
No. Name of Test Items | vibration
. o] o £ Pr % E / |
#& #fo&?&: 1&%#‘ Before J= After /ﬁi#ﬁk 3&'4‘6%‘@/3 -ﬁ.—’k‘.’a
%5 Sample Status RE FHeE| AF | FHEE |MassLoss| Residual | AH
Sa[nple Mass ocvV Mass OCV ocv Other
No. lg A% lg N % % Event
por | glormems . | &ws ) d.28 42,705 4.28 0.02 | 100.00 | O
002 | L EeEE | 42608 | 428 | 42506 | 427 0.03 | %77 | ©
03 | o CEefs | 4672 | 428 | 42650 | 428 0.03 | 100.00 | O
004 | JOEERE | go879 | 428 | 42.866 | 4.28 0.03 | 100.00 [ ©
605 | onrert, | zus| 4% 42.709 | 4.28 0.02 | 100.00 | O
2 ICYCRAERXSE ¢ 9 a : ‘ -
006 | o mEX® | azess| 428 | 42622 | 4.2 0.03 | 100.00 | ©
£ ICYCTER FCH 10 7 . 49 7 . 9 ,
o7 | rmexs i | @ms| 43 | 4208 | 48 0.03 | 100.00 | O
008 12,724 | 428 | 42712 1.28 0.03 | 100.00 | ©
o | o lTEENR N dgig | gz (45688 & 428 0.03 | 100.00 | O
o0 | lmens L@ | 428 12.756 | 4.28 0.03 | 100,00 | ©
/J-FfE Tais space intentionally

left blank

£z L-aF V-BA D-FAK R-RE F-RK 0-REH. FiBA,. ABA, ARE. ARK.

Note: [.-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly.No Rupture & No Fire.
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A5 4 #BA L L4 i
No. Name of Test Items Shock

X4 _Before KBS After FERE | FAeeE | £

EEeBrE ) s B
- s ¥ | AwE| AE | FHL/E| Mass Loss| Residual | L&

5 Sample Status i
Sample e Mass ocv Mass ocv OCV | Other
No. /g A% /g A% % % Event
001 L oo 42. 705 4,28 42, 707 4,27 0. 00 99. 77 0
CYCIEAR - “ 2
808 | e e | M| B 42.508 | 4.27 0. 00 100.00 | ©
= I0YCEA T X o o0 ] ;
003 | s mny moue | 427639 4.28 42,663 4.28 0. 00 100.00 | ©
ICYCREERR o ¢ n ey Y ~ X
T Wi 42.866 | 4.28 42, 867 4,28 0. 00 100.00 | ©
05 | oy | e | 428 2,707 | 4.28 0. 00 100.00 | O
CYCTRL % N > v 3
oo (o R 5 I S 42. 622 4.28 0.00 100.00 | ©
——
il | L e 42.708 | 4.27 0. 00 99.77 | ©
ICYCREAFO . . ’ 3 ;
08 | o0 e o] T 4.28 42.713 4.28 0. 00 100.00 | ©
0 | e |z | s 42,599 | 4.28 0. 00 100.00 | ©
B0 | o lSezizes | 428 42.758 4.21 0. 00 99.77 | ©
o =] This space intentivnally
\-’J‘ = left blank

£ii. L-wik V-iRS D-MR4R R-ERE F-ARK 0-Rk. LEA. iR, LRE., AR,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly.No Rupture & No Fire.
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A% : e LR =

No. i Name of Test [tems External short circuit

Hans kA HEABRHEL HAAE

s . 3 Max. External Temperature
Sample No. Sample Status o P Other Event
001 i ast 55. 3
v ICYC Fully charged 39. 4 0
; — =—
N 3
002 1CYC Fully charged 96.5 0
g ICYCEAETFER e
003 1CYC Fully charged 36. 3 0
=l h
; e b T A st
004 1CYC Fully charged 96. 3 0
CYCE 4%
005 ICYCES TR 56. 1 0
y charged
006 55. 4 o
007 4 56. 0
00 1CYC Fully chargsd 56. 1
o 1CYCTEAEFe A
008 1CYC Fully charged %6. 1 0
= YRS E . 0
009 1CYC Fully charged 26. 1
R ICYCRA 4 S S o
010 1CYC Fully charged e
R This space intentionally left

blank

&x: D-figik R-2RZL P2k O-RAER., AKX, FBE,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

——
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A5 8 A B L AR HE
No Name of Test ltems Crush
2 -
TP MR Bdecscntic o Eens
Sample No. Sample Status e ernic SIRRCRALE. Other Event
: 1CYC 5033 & 5 .
ik 1CYC_50% Capacity iy 2
é 1CYC S0%A & a9 7 -
i 1CYC 50% Capacity 23.7 O
a 10YC 507 &
ol 1CYC 50% Capacity e3: 1 9
e 1CYC 50%4E & 9
G4 1CYC 50% Capacity 23.2 0
015 igcn- 24.2 0

1CYC 50% Capacity

UFZE This space intentionally left blank

& D-RRAK F-RK 0-RMK. LARK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% " RBAE LA | THE
No. Name of Test Items | gvercharge
BT #HBRA FregL B
Sample No. Sample Status Other Event
- WCYCwm ey 0

016 1CYC Fully charged

it 1CYCEARE 0

D 1CYC Fully charged

018 ICYCESRE O

e 1CYC Fully charged 3

019 ICYCTE TR (8]

2 1CYC Fully charged

020 S0CYCRERE (0]

e 50CYC Fully charged

0 S0CYCrE 2T e 0

o 50CYC Fully charged

022 S50CYCREARR 0

= 50CYC Fully charged
023 S50CYCEE R M O

7 50CYC Fully charged

This space intentionally left blank

iz D-gAR F-ARZK O-RARKR. ARX.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 8 BB B LA et

No. Name of Test Items Forced discharge

kT HBRES
Sample No. Sample Status FAERE-

Other Event
1ICYCREME

024
Ve ICYC Fully discharged 0
nos ICYCTE AR
s 1ICYC Fully discharged
096 ICYCTEAE
b 1CYC Fully discharged
027 ICYCREA R

. 1CYC Fully discharged

1CYCTE i

028 1CYC Fully discharged

1CYCFREL NS

0
0
O
8]
029 1CYC Fully discharged 0
YO A Bl
030 10YC AFLUI'.( l—;‘: -é-i:c I:al' ged g
CYCTRE!
031 1CYC 1l-‘u 1 17_: d iif;?arzed 0
032 - l_m'c?ﬁéjfzfﬁ. _ 0
1CYC Fully discharged
033 1CYC Sﬁ/{:?l}giged E
034 50["1’(;:: Li.;t: lL 177: i;\‘i::!]laxgcd 0
sV A
033 50C ‘1'(: )(z}?lkl:n fijfc[&: rged 0
SOCYCS= i 8
035 50CY LJU:L:[CT ::l:i‘u:cl:a rged 9
SOy Ay g
037 50(\';?;..\1‘1); :{ﬁirgec 0
S0CYCTE 4T :
038 50 IC'r":OFL .1Y ILI/'.l‘J élfrfa. ged O
50CYCREARE
039 :'7(')1":‘{.J gxi?%ih:cgarge:l 2
040 S(TICYL"J O:L: 1(17:1 %\ii%axgﬁd 0
SOCYCSE4-RL
041 50C \fjof\]CIiL jx:::agec 0
042 Sf‘””aa;’(‘t:[l(‘_% %ijilsﬂrged 0
043 5OCYCTER K 0

50CYC Fully discharged

&ix: D-MRAR F-AZK O-Rf4K. ARXK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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Manufacturer:

SCUD (Fujian) Electronics Co., Ltd.

Address: No. 98, Jiangbin East Avenue, Mawei District, Fuzhou, Fujian, China
Telephone: 156 0501 5073

Website: www.scud.cn

Email: Ella.Wang@scudgroup.com



Test Laboratory:

Shanghai Research Institute Of Chemical Industry Testing Co., Ltd.
Address: No. 345 East Yunling Road, Putuo, Shanghai, China 200062
Telephone: 86-21-31765555

Website: www.ghs.cn

Email: zmh@ghs.cn



